SQvV pEETLES

BT FIEIBTEMAESFICKREL TS0, AEFTERFIICDTEZRA LS,
Emb Z2—/8—SQVINF*wv k
R 7 EEE S
O—FKNo. |71008—AHO11
. Rros D YEYIEEY DBA-FC1
A7 = @ YEYINYFINYY DBA-FK7
IVOUREK | LB #—FK , @ L15C 4—R
£ ® D 20174F9 8~ . @ 2017598~
s =

OBEEMOERIF2019F 1 AREEFTOHDTY .
2019 F 1 ALBICEFRIN-EFmAOHESICOVTIE, BELORFBIEZTHEBNVELELLZEL,

Hstm®E E04531-H16020-00 2019/1/20 #6AL Ver.3-1.01 (BT, ##) (#) TvF-~— IR

XLBHIC

O_NDEFHS R—/I—SQVIFY rEHBBEVLEIFOWVEEERHICHYNES TIVET, BIFFHIERTEMEFICKREL.
BT HETRIEEREICEBRINTOIRETETYRRICTHEALCESL,

O HKS R—/8—SQVNIE, 4—RF¥—Crv—EDORAY MLV TRFARICTF v 2/ TRICHKET ZREIZK ZHIE
THEETY,
NILTEBBEICF v 203 TOEKHIRITAENLEITNERECTEHY A, F-ERE - RICK>TEH - BELER
UETDTHLMEHDETELSIZSLY,

AEFIAFTETSRICHT BHEALIZEL,

OARZFIARERFZEICHUT T T EE, HEEPHDOALADBEPIEEFRARICHIET 5=HICF > TV E0EESE
BEEHLTWET,

ORERXIIE=ZENAERBRUMBEBREBRERALCLICKYZHFEBFICONTIE, ZHTE—VIZ0EEZALILRET
DTHLMLHITTELIESLY,

ORHURZHEAL TELEEL. BEIESLUTNITHBET H2ER. £, BREZHERAT LI EATELRNILIZKDIE
KZIIODFFEL T, —VOHEFVLIRET,

OARBGIE /) —VIIEFHEREICEEINTEY ET, / —IILEFHUNMEMA T5EE. AEROBEE - R UREHEIC
DWWTHRIEL = LhvhaET,

OAXHRIAXENTOFERAEZBEMICEHSAZ2DTY,
This product is designed for use in Japan only.

ORHURDIFRINEREED. RRDI-ODFELLKEREZT L EAHYET,

OAREEFELCBIRT I ENHY FTOTAEREAREDEESZ CHRILZELY,

QO HFEMROMRBRRUVAED SEXIHELOHRFTEFTHEEAVEHLELZEL, BREHRTT IR, EHE - 32— FNo. -
HHFAR - T VB EEEICHBEBEACIZSL,

R FDFE ARREELKBREVWAEEEDICTROIEEEELTHTL T LS,
RETHETHENDLSLRESZHEAL. BEBRRUVEEEADBKRLALERLTVET,

A%ﬂi FEEXIERAESREE. RIIESZES Wi HDBE
=k

. (PEEXGRREAEEEASGRABESNEBE (AM)
A?EE,§‘ HAMBORENEE S h 580
GEAMIE LS. SHMEMARETRRES MBS (L. BHRERGEE] )

1




524
=

OER L I— ML HBEMADWIRR VLS - KKEHLT 7=, RO EEFH>TIHESEL,
cNYTYDRAFREFDE—IFILEBMHN L THSHERZTOTLESEL,
AR FENT EEE. RLAVESICaARI B ERF > THLTLESLY,

N =
VANES=1
OARHFNRFEARURITEAZTHEHLENTLCEEL,
CBERFERARUSEBLIECEIZKY REDBEI VO UNENSZBNANAHY FI,
cREDOEREFRESISBALADY T3,
QOEEZIBDOARINZT VD UIL—LADBRENICHE (FTHNTECHEWVEE) TR TWA I EZERLTLIESL,
CRETEBENAABHY FET,
ONNA THIZEYMAALLEWNWESIZYUIREEZEMNTTEWNTLESLY,
CEBEYNI OO VIZAY IO UNRRET AERANHY TT,

Oxy FOBHEREE/NN—VY YR MIBHELTHY FT, BTIFATIZE E'n 92 DENCEEERBLTLEZL,

@/ —TILNA—YDEF TSN LIE A —D—RITOERFEEZ L FHATH TLEEL, BRHEENBFRICHEVGER.
A—H—IZTITHALEZL,

OKRHEMDIRNIEEICIToTLEEN, FELEY, BV avIEERRVTLEEN, T FTRROKEDREIZA
YEJ,

ORI~ ;v METEY G TETHERICHA T T ZE0, RBUEISHFFEITIE. RILEORUHBABEEBLET.

OIT ITEED =, —FFMITINT / —TILAR—VIEBEXEHRELGEVELSITREL T LI, X, /—2I/i—YE
AT BI8E, BEX TRAAFEVE S ICIRATERICET—F 2T LTLIEE,

I3 Ak
1. /J—<JLN—YE4S L
M) NyFYDIAFTRIEF (=) HhDHT—TILEA—IFIILERMHNLTLEESLY,

@ ABDARILFESNLR—RTS7y FEESLTLESEL,. RILMIBEALEY) (B1, B2)

Q@) R—RNURFEDZH., Fr N R—RERALTLLESL, (B2)

TRRLR
Wit B LRI, /81 T - A—RECRUBAD B E SIS LTEEL,




2. Fy bAR—YOEFIT

M Fa—F2/84 TEFEFIFLTLEEN,
(K3. ®6)

(2) ABBIZR—RRT—ZBRFIFTLEEL,
(#EEARIL FBER) (B4)
R—RRTF—IZh—RELA TV TTEELTLESLY,

@ITRLY |
Tightening torque

() BEDARIL FEWSTzASN L. TA—F TR F—FEIT
FTfZEn, (B5. K6)

3 71008-AH011_3-1. 01



8
~ 6
@ |
T bLY @ S

Tightening torque
cw & 24N-m {2.45kgf-m} 9

9
& Qn 12

8
7
10 8 @
. Ja—AT7vErIY @
/

1

2. 70—*214 7

3. IO—FI7RF—

5. 7a—#*7/hR—R

6. VaA b R—R ¢ 60

1. o342 bR—R ¢ 50

8. Rh—R/NU K #36 13. /RJL + M6-20

9. tr— RN K #12 4. 2F)5Tvxw N6
10. 7KJL & M8-20 15. FL—2T v+ M6
1. AT 9 v M8 16. SLTyoa

12 7L—2Tv v M8 G-1. )L + (HHIE - BER)

6

(4) FAa—FT7vEoTYERFIFTTILESL,
(H6. ®7)

(6) FA—F TR—RERFHFTLIEZEL,
(®e)

6) IO—FAT7T7 vt ITUBNRTAHEEFHLEVELSIC
MEZERD. RF—RNU K- RIL MEERMHOL. BEL
TLEELY,




M VI=TNRLITTERERTVDER—RXA, F—XBZERE, Fy =YDV a4 2 b3S TTEBELTIESL,
(H8)

9) F—RCEVOFARE, MEEEATLESEL, (H9)

(10 R—RCEHRWZY L/ A KNLTIZTLF vy TERMFIFTLESEL, (K9)

M Fy b=V EFERLTIO—F JEBAOBREERTT TS,
TR ¢ A GTEAGRSIC (HAIEERBER-ET) oTHEALTI e, (B10)

TA—FINNTEFAT—ITZRILFETHEEBISE TN,

Ja—%7 R"—Z¢ 4 I774)% HKR—ARC (HHE)
FTyterITY

X

5 71008-AH011_3-1. 01



(1) 7a—#277 v TVDO=y FILAIZEST 1T=F—X
PALEZASYTTHY, BELTILESLY,
(B10.E11)

TZRRALR

JO0—F77vE TV EBRNTELEE, R—Rop4%D
O—#27 v T UL SIRIBE. 245y TEH LIz,
—ER—RQ4EUFHLUYAHFEANTHSERA LTS
Sy, (E11)

R"R—R ¢ 4%5|28k>1=Y. FSA¥Y—FTILo>THH
BNTLIESLY,

JO0—AI77vE TN ERTIBALHY ET,

AN N TIDIAFTREF (=) [Z5—TLE—IFILER
TS,

\ BA45y T

Ja—#+7
FTyt2TY

BT TR T R DR
I D RENRIDHER I RBROHER

HERIEE TR HERER TR
N T - R—REQRENEE > TLVELD EEM D T T RIAMNGE LA
NYTIOIAFREFITr—TNE—SFL B23IEERMLETVWIO—AT7 v TY
AEEICRFFoh TN SH, AEFLTLVSD

R—R/N\Y FAERICHEE->TLSH

E&IC LB FHE RN

ALk - Fy MEOHOEN AL,

TA R TRKEICEEIELD,

B = BB R AMB DB & & Fi5 L TLVELA

IUPUERIEL, RILEABATLELD
(B RS AR D 4 HEER)




N=21 R}

No .2ES) # TR wE No o] % 2N "E No -E) £ LN &
1 ‘;"j;:l-lz_j-j?') 1 %’ olm—zivkls| @B | a2 ||| A=z 1] O | Do
2 ji;§7 1 éib 0] Ruk o |1 QE% Mg-20 | |18| 77 4 % |1 ég?
2| 72377 | i A7 | (@D | w|[]FarryT) % 66
4=z 27— |1 % A b M ||20|=Fa%ry 7|2 % %4
5 7;:’;7 1 /k 1B Awur | % w20 | 21| Z3EZH 1| o0 _¢¢64
s| 72120 @ P | A7 | @ o |[22] 29 27H 1] SN, [
1| ZATEE @ PR sl 2hor | we | |28 543597 |5 "
8|h—xu k4| % | 36 ||16]TLTvoall 24| BBEHAE |1 s

My - B
IRIBITEER L TN 2K DI, BELXEEGT DHICIIBRTHERRZIT>TLIZELY,
ORELBEBEIRFSAN—DERETT, BTREL TS,
Q@1 — ¥ —YZaT7ILICEEH SN TVIBELUNIEMEERITIKBEL TS,
OX—/S—SQVINDMHEEZHET 5120, T7 T4 ILADRBITIEHRHIZITHo>TLIZELY,
(Z#DBEZ )3, 000 ~5 000kmZEt=Fx3B~64A8
BL. FRAAERUVREICKYEHENIBREYETOTENERICL >TIEROOBESTTHLET,
X|IT7 74 IILAIERIFTY TT, BB RA—/S—SQVEET s ILE—
OHELFNBEEEFH B TEERMITHUET. B FEMERITRELTLEIL,
OETH, EE - BR - RHEDELENH - EBAICE, A—F—I a7t >THBLTLEEL,
OKHBEZEOLNDIEHIL. BT ROA—FT—D=DHICHIERBAEEEEL LS,
OAUZEHENSENTIRICIE, RTEMEFICREBEL TS,

779 —-H—ERCDIT
AHURIZETE2EBUOEDLEIX, EFEEFHFSELORFTEETSHVEDLEL S,
KEDZHABILZ., PEELIZEFIT L EADYFEITOTHONLOHTTERLESLY,

MAEHt ITvF-Ur— IR
T418-0192 REEEL=mtIL7181
http://www.hks-power.co.jp/

BmWTIE S - Sndl
Unauthorized reproduction is strictly prohibited.

7

71008-AH011_3-1. 01



m E . NAME OF PRODUCT [Super SQV IV Kit
PART NUMBER  [71008-AH011

"SUPER HONDA (@ CIVIC Sedan DBA-FC1
APPLICATION @CIVICHB  DBA-FK7
S QV ® CIVIC Coupe FC3
ENGINE @ L15B TURBO , @ L15C TURBO , ® L15 TURBO
YEAR 2017 /9 -
REMARKS

Published in January, 2019 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)
E04531-H16020-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory repair manual.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Remove the cable from the negative (-) terminal of the battery.
(2) Remove the bolt from section "A" to remove the hose bracket. (The bolt will be reused.) (Dia. 1, 2)
(3) Loosen hose clamps to remove the chanber hose. (Dia. 2)

ADVICE:
During removal and installation, make sure no foreign objects get inside the pipes and hoses.

=7 ==
y == Hose Bracket :

= Hose Bracket

(4) Remove the bolt to remove the hose bracket. (Dia. 3)

(5) Disconnect the hose E from section "E". (Dia. 3)

2. INSTALLING THE KIT

(1) Temporarily install the SSQV pipe. (Dia. 4, 8)

9 71008-AH011_3-1. 01



(2) Install the hose bracket (kit parts) to section "A" using the
factory bolt. And tighten the hoses to hose bracket using tie
wraps. (Dia. 5)

T ALY
Tightening torque | =

10N-m {1.0kgf-m} | kb
P - |- I_"

(3) Reuse the factory bolt from Section B, and install the
SSQV Bracket. (Dia. 6, 8)

(4) Pass the factory hose E through the opening of the SSQV bracket and reconnect to section "E". (Dia. 7)

(5) Tighen the hose E with Clip Tie Wrap. (Dia. 7) Ensure that the hose E is not distorted.

10



~ @@@g

T Ry @
Tightening torque
24N-m {2.45kgf-m} 2
8
1
10 8

1.SSQV Assy

2.8SQV Pipe

3.S8SQV Bracket -~
5.8SQV Hose

6. Joint Hose 60mm
7. Joint Hose 50mm

8. Hose Clamp #36 13. Bolt M6-20

9. Hose Clamp #12 14. Spring Washer M6
10. Bolt M8-20 15. Flat Washer M6
11. Spring Washer M8 16. Rubber Bushing
12. Flat Washer M8 G-1.Bolt (Factory - B)

(6)
)

®)

Temporarily install the SSQV Assy. (Dia. 8, 9)
Install the SSQV Hose. (Dia. 8)
Position the SSQV Assy where it does not come into

contact with any other components.
Tighten all hose clamps, bolts to secure the SSQV Assy.

1 71008-AHO11_3-1. 01



(9) Disconnect the hose A and hose B, and connect 2 hoses with the joint pipe. (Dia. 10)

(10) Install rubber caps to the pipe part which the hose A and the hose B are removed. (Dia. 10)

E’_ "W Rubber Cap 6mm
. T

(11) Disconnect / Reconnect the hose C to change thedirection. (Dia. 11)

(12) Install the rubber cap 4mm to the pipe part which the hose C is removed. (Dia. 11)

(13) Lay out the SSQV routing using the kit parts.
Cut the 4mm hose to the appropriate length. (Make sure to leave some slack) (Dia. 12)

The SSQV must be activated by intake manifold pressure.

Hose 4mm Air Filter Hose C (Factory)
SSQV Assy

I

Dia. 12

12



(14) Tighten the 4mm hose that connects to the SSQV

) . . . Tie Wrap
Assy’s fitting, and secure the hose. (Dia. 12, 13) Installation \
SSQV Assy Hose 4mm

ADVICE:

When uninstalling the SSQV Assy, or when removing the 4mm
Hose from the SSQV Assy, remove the Tie Wrap, cut the hose
past the port on the SSQV Assy, slice the 4mm Hose length-

wise, and then remove the 4mm Hose. (Dia. 13)

Do not pull or wiggle the 4mm Hose using pliers or other tools
to prevent damage to the SSQV Assy.

(15) Reconnect the battery cable to the negative (-) terminal of
the battery.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no unusual conditions found while idling.
@ Make sure there are no loose bolts after turning off the engine. Re-tighten if necessary.

13 71008-AHO11_3-1. 01



PARTS LIST

No Description QT Image Remarks | [No Description QT Image Remarks | |No Description QT Image Remarks
(g, 4mm
1| ssavassy |1 %— 9| Hose Clamp |2| (3 | #12 |[17]  Hose |1 @ A
2| SSQV Pipe |1 &b 10 Bolt 1 % M8-20 | |18| Air Filter 1 @
ssav Spring @
3| gracket |1 M vasher |1 M8 | [19] Rubber Cap |1 6mm
4 |Hose Bracket| 1 & 12| Flat Washer | 1 M8 20| Rubber Cap |2 % 4mm
. ) 6mm
5| SSQV Hose | 1 % 13 Bolt 1 % M6-20 | |21 Joint Pipe |1 &) Amm
. 60mm Spring Clip
6| Joint Hose |1 @ i T I @ ve |[22 o 1] T~
. 50mm )
7] Joint Hose |1 @ L=55 15| Flat Washer | 1 M6 23| TieWrap |5 /
N Rubber ‘ Instruction
8| Hose Clamp (4| (p | #36 |[16] g i |1 ; 24) TETE N |

MAINTENANCE

Proper maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.

- Maintenance is the responsibility of the driver/owner.

- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle gets damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, smell, or vibration from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever re-sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

BWR S - nE
Unauthorized reproduction is strictly prohibited.

14




